AMERICAN FORGE&FOUNDRY

MODEL: 3914

Capacity:

300 Ibs
3-Drawer Rolling
Toolbox Seat
Owner’s Manual

WARNING:

IMPORTANT: READ THESE INSTRUCTIONS AND ALL WARNINGS
PRIOR TO USING THIS EQUIPMENT. UNDERSTAND ALL
OPERATING PROCEDURES, SAFETY WARNINGS AND
MAINTENANCE REQUIREMENTS. FAILURE TO DO SO COULD
CAUSE AN ACCIDENT RESULTING IN SERIOUS OR FATAL INJURY
AND/OR PERSONAL PROPERTY DAMAGE.

WARNING: Cancer and Reproductive Harm - www.P65Warnings.ca.gov

Sure\Werx: surewerx.com

AFF 3914 Manual-5.20.25-DI.FA



AMERICAN FORGE&FOUNDRY

SPECIFICATIONS

Maximum Side Tool Tray

Capacity Overall Dimensions Drawer Capacity | Maximum Capacity

3914 ‘ 300 Ibs ‘ 26-3/8 x 14-1/8 x 16" ‘ 22 Ibs ‘ 11 lbs

This product is designed to support a maximum capacity of 300 Ib (136 kg), including all tools and
equipment. It is intended to be used to support and transport along a smooth and level surface.
This product is not intended, designed, or engineered to be used for any other purpose.

A\ WARNING: Do not use this device for any purpose other than that for which it is expressly intended.

PARTS

18 4
Item Description Qty Item ‘ Description ‘ Qty
1 1

STOOL PAD 1 NUT M8 8
2 BODY FRAME 2 12 WASHER 8 8
3 PLASTIC TRAY 2 13 BODY WITH 3 DRAWERS 1
4 SIDE TRAY FRAME 2 14 SLEEVE NUT 4
5 BOLT M6 x 10 2 15 BOLT M8 x16 4
6 TOOL-HOLDER SHELF 1 16 WASHER 8 4
7 BOLT M6 x 30 1 17 BOLT M8 x 35 4
8 PLASTIC TUBE CAP 4 18 SUPPORT BAR 2
9 2.5" PVC CASTER 4 19 BUCKLE 2
10 BOLT M8 x 40 4

2 affjaxx.com



@ AMERICAN FORGEZFOUNDRY

ASSEMBLY

Before assembly of this product, make sure all parts
are present. Compare parts with the contents list and
diagram. If any part is missing or damaged, do not
attempt to assemble, install, or operate the product.

Step 1. Assemble 4 casters (No. 9) through the hold
on the side tray’s frame (No. 4), as shown in Fig. A.
Tighten the sleeve nut using an inner hexagon wrench.

Step 2. To assemble two magnetic tool trays, insert
the bolt (No. 10) through the support bar (No. 18), then
through the holes on the frame of side tray (No. 4),
then through the body frame (No. 2). Add the washer
(No. 12) to tighten the nut (No. 11), as shown (Fig. B).

1’ Bolt M8 X 40
Bolt M8 X 35

Step 3. To assemble the rear tool and screwdriver
holder, screw the bolt (No. 5) into the hole on the
back side of the body, as shown (Fig. C).

Step 4. Final assembled product shown (Fig. D).

Step 5. The side tray folds down using the buckle
(No. 19), which is inserted in the hold in the frame,
as shown (Fig. E).

affjaxx.com 3



@ AMERICAN FORGEZFOUNDRY

LIMITED WARRANTY

SureWerx USA WARRANTS TO ITS CUSTOMERS THAT THE COMPANY’S SureWerx USA
AFF-BRANDED PRODUCTS ARE FREE FROM DEFECTS IN WORKMANSHIP AND MATERIALS.

SureWerx USA will repair or replace its SureWerx USA AFF-branded products which fail to give
satisfactory service due to defective workmanship or materials, based upon the terms and conditions
of the following described warranty plans attributed to that specific product. This product carries a
ONE-YEAR warranty. During this warranty period, SureWerx USA will repair or replace at our option
any part or unit which proves to be defective in material or workmanship.

Other important warranty information:

This warranty does not cover damage to equipment or tools arising from alteration, abuse, misuse,
damage and does not cover any repairs or replacement made by anyone other than SureWerx USA.
The foregoing obligation is SureWerx USA's sole liability under this or any implied warranty and
under no circumstances shall we be liable for any incidental or consequential damages.

Note: Some states do not allow the exclusion or limitation of incidental or consequential damages,
so the above limitation or exclusion may not apply to you. If you have any questions about warranty
service, please contact SureWerx USA. This warranty gives you specific legal rights and you may

also have other rights which vary from state to state.

SureWerx, USA Inc.
T sure\NerX"‘ 325 Corporate Drive, Elgin, IL USA 60123
surewerx.com/usa

affjaxx.com
800-323-7402

4 affjaxx.com



